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EXPLODED VIEW: EV ENG MAKE G9.0L G26   

DRAWING #: 10000035123  GROUP D  

 
ITEM PART# QTY. DESCRIPTION 

REVISION:  CN-0040874-D  Page 2 of 4 

DATE: 10/11/21 

 1 0L2475 1 ENGINE 9.0L G26 
  10000022653 1 ENGINE 9.0L G26 114.16MM 
  10000030518 1 ENGINE 9.0L G26 DUAL FUEL 
 2 0H7384 1 MANIFOLD EXHAUST MACHINED 
 3 0H7385 1 MANIFOLD EXHAUST MACHINED 
 4 0J8395 1 HEAT SHEILD RH GN80L/GN90L 
 5 0J8394 1 HEAT SHEILD LH GN80L/GN90L 
 6 0H7392 2 APS ENGINE, EXHAUST GASKET 
 7 0J4829 1 CRANKSHAFT PULLEY ASSEMBLY 
 8 0H8809 1 PULLEY, 9.0L G18 WATERPUMP 
 9 10000032432 1 FAN SPACER 39MM DIE CAST 
 10 10000022879 1 FAN COOLING 22” CURVED 10 BLADE LH 
 11 0L3836 1 FLYWHEEL, G9.0L TURBO  
 12 0H7859 1 HOUSING FLYWHEEL 
 13 059056A 1 STARTER 5.7/7.4L GM 
 14 10000007968 1 BRACKET ALTERNATOR MACH 
 15 10000007925 1 IDLER FRONT END DRIVE 
 16 10000010776 1 TENSIONER BELT FRONT END DRIVE 
 17 10000008356 1 BELT SERPENTINE 48.19 IN 
 18 10000009735 1 ALTERNATOR DC 35A WITH PULLEY 
 19 G049226 1 WASHER LOCK M5 
 20 G070007 12 WASHER FLAT M6 SS 
 21 G070005 12 WASHER LOCK M6 SS  
 22 G080826 12 SCREW HHC M6-1.0 X 12 SS 
 23 G051716 1 NUT HEX M5-0.8 G8 CLEAR ZINC 
 (4)24 0K0557 16 SCREW SHC 3/8-16 X 1 SS 
 25 G026359 1 SCREW HHC 7/16-14 X 3/4 G5 
 (2)(4)26 10000011089 3 SCREW HHFC 3/8-24 X 1.50 G8 
 27 G022145 4 WASHER FLAT 5/16-M8 ZINC 
 (2)(4)28 G022222 4 SCREW HHC 5/16-24 X 1-1/2 G5  
 29 10000009119 2 SCREW HHFS 7/16-14 X 1.50 
 30 10000011006 1 SCREW HHFC M10-1.5 X 90 C8.8 
 31 G050190 1 WASHER FLAT .344 ID X 1.0 OD STEEL 
 32 10000011040 1 SCREW HHFC M8-1.25 X 25 C8.8 
 33 10000011015 1 SCREW HHFC M10-1.5 X 45 C8.8 
 34 10000011049 1 SCREW HHFC M8-1.25 X 40 C8.8 
 (4)35 10000004967 4 SCREW HHFC M10-1.5 X 25 C8.8 
 (4)36 0H6999 6 SCREW HHFC 7/16-20 X 1 SHORT HEAD 
 (4)37 10000007656 6 SCREW HHFS 3/8-16 X 3.00” 
 38 10000014478 2 SCREW HHC 3/8-16 X 110 DOUBLE KNURL 
  
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC 

      PARTS (NO COLOR) : 
    •  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM. 
    •  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) 
       IN THE SYSTEM  FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).  
(2) APPLY MEDIUM STRENGTH BLUE THREAD LOCKING FLUID TO THREADS. 
(3) ALL STANDARD HARDWARE TO BE TORQUED PER EDS001. 
(4) TORQUE VALUES: 
      ITEM #24 – 20 ft-lbs 
      ITEM #26 – 37 ft-lbs 
      ITEM #28 – 15 ft-lbs 
      ITEM #35 – 28 ft-lbs 
      ITEM #36 – 115 ft-lbs 
      ITEM #37 – 30 ft-lbs 
      


